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How is Gout Managed in Primary Care? A Review of Current Practice
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Abstract: Twelve practices with a total list of 74 111
patients were audited; 429 patients were identified with a
diagnosis of gout. A wide variation in various clinical
and laboratory assessments was detected. Similar
variations were also noted regarding dietary advice and
medical treatment. Monitoring of patients was infre-
quent. As a result of this audit, guidelines are proposed
to improve the diagnosis and management of gout in the
community.
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Introduction

Gout is perhaps one of the most well described diseases
and can be said to be one of a few rheumatic conditions
where treatment is most rewarding and almost ‘curative’.
It is a common condition and recent estimates have
indicated that gout may affect more than 6/1000 men and
1/1000 women [1] and that its incidence may be
increasing [2,3].

Management of this condition, which is related to
hyperuricaemia and deposition of monosodium urate
crystals in the joints with acute inflammatory features,
occurs principally in general practice but our own
clinical impression over the years has raised concerns
about aspects of diagnosis, treatment and prophylaxis of

gout in the community. In addition, there is still some
debate on the best treatment of a subgroup of ‘gouty
patients’ who have intermittent (interval or intercritical)
gout and who have no tophi or renal impairment [4,5].
Furthermore, there is no consensus on optimum manage-
ment, in particular, there are no formal guidelines that
could be used by general practitioners in the community
[4,5].

Our aim was, therefore, to review the management of
gout in primary care with a view to detecting any
deficiencies or areas of concern. Accordingly, guidelines
would be prepared for general use but which may be of
particular benefit to general practitioners. Having
circulated ‘standards’ to the participating practices, our
intention in the future would then be to undertake a
further audit to assess the impact of our guidelines.

Patients, Methods and Results

Twelve practices with a total list of 74 111 patients
participated in the study. We were able to identify 429
patients (5.8 per 1000) with a diagnosis of gout.
Computer entries for any patients with a diagnosis of
gout or for those who were on known treatment for gout,
e.g. allopurinol, were identified and their medical
records scrutinised in detail. The male to female ratio
was 4:1 and the mean age of the patients was 64.5 years
(Fig. 1). A wide variation was observed in the
assessment or recording of blood pressure (12–80%),
weight (21–100%), history of alcohol intake (29–100%)
and investigations such as biochemistry (8–100%) and
serum lipids (1–100%) (Figs 2, 3).

Variations were also noted with regard to the advice
and treatment offered, e.g. dietary advice ranged from 8
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to 75%,counsellingonalcoholintakefrom 5 to 42%and
prophylaxissuchasallopurinol wasvariably prescribed
(5–97%)(Fig. 2). The dosageof allopurinol alsovaried
enormously with inadequatedoses frequently being
given, e.g. 81 (19%) patientswere on only a 100 mg
daily dose(Fig. 4). Somepatientswereon non-steroidal
anti-inflammatorydrugs(NSAIDs) long afterallopurinol

had been started,e.g. more than 2 years in 25 (6%)
patients(Fig. 4). In mostpatients,allopurinol hadbeen
startedapparentlybeforetheacutegouthadhadachance
to settlewith NSAIDs. Most patients(62%) hadhadno
biochemistry investigationsperformedwhilst on drug
treatment (Fig. 2). Referral to the Rheumatology
Departmentwasinfrequent(9%). (Fig. 2).

Fig. 1. Audit of mangementof gout: demographicdata.

Fig. 2. Audit of managementof gout: clinical data.Rx, treatment.
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Discussion

We arenot awareof anypreviouslarge-scalereviewsof
gout managementin the community suchas ours. We
foundenormousvariationsin thediagnosisandmanage-
ment of gout in this study. The prevalenceof gout in
different practicesvariedto suchan extentthat it raises

the possibility of under-recognitionin some practices
and over-diagnosisof gout in others.It is possiblethat
some patients were on unnecessarytreatment whilst
otherswere on inadequatetreatment,as shownby our
finding that a third of patientswere on an insufficient
doseof allopurinol, if indeedthe underlying diagnosis
wastruly gout.

Fig. 3. Audit of managementof gout: laboratoryandclinical data.BMI, body massindex; BP, blood pressure.

Fig. 4. Audit of managementof gout: dataon drugsprescribed.
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Patientpresents– painful/swollenjoint(s)
;

Differential diagnosis(A) (seebelow)
;

Gout [establish diagnosis (B) (seebelow)]
Acute–Chronic

;
Basic Information
. Alcohol units
. Drugs,?diuretics
. Previoushistory
. Family history

Examination
. Checkall joints
. Involvementof bursae/tendons
. Blood pressure
. Body weight (BMI)
. Look for tophi

Investigations*
(initially andfor follow-up of patientson
drugs)
. FBC
. ESR
. Biochemistry(U/E, urate,LFT)
. Lipid/sugar(fasting)
. Urine

;
Treatment aims (C)

H Terminateacuteattack
H Preventrecurrenceof acuteattack
H Preventor reversecomplicationsfrom

uratedeposition
H Treat associatedfeaturesand patient,

e.g.obesity,alcohol,excesshyperten-
sion,hyperlipaemiaif present

H Preventuratenephropathy

Acute
1. NSAIDs at full dosage,eg

diclofenac,naprosyn,etc. but
indomethacinif symptoms
severe.Continuefor several
days after all acutefeatures
haveresolved.

2. If any NSAIDs are
contraindicatedor unhelpful,
consideroral colchicine
0.5 mg hourly until side-effects
appearor a total doseof 8 mg
is achieved(reducein renal
insufficiency).

3. If both fail, consideri.m. or
intra-articularcorticosteroids
or i.m. corticotrophin
injection.

4. If a diuretic is a suspect,
considerwithdrawalor dose
reduction.

5. Lifestyle advice.***

Chronic/indications
2–3 episodesof gout per year
Gouty tophi
Erosivejoint damage
Renalimpairment
Urate>0.6 mmol/l
Uratestones.

Treatment options**
1. Maintain urine output>1.5 litres.
2. Allopurinol (averagedose300 mg/

day)or probenecid/sulphinpyrazone(if
allopurinol not tolerated).

3. Colchicine0.5mg b.d.asmaintenance
treatmentif abovecannotbe given
(preferablein the elderly).

Consider referral to a specialist in
resistantor complexcasesor in relatively
young patients to investigategenetic or
metabolic cause(s). Reinforce lifestyle
advice.

Fig. 5. Proposedguidelinesfor theassessmentandtreatmentof gout.*Aspiratejoint for crystalanalysisandcultureif unexplainedmonoarthritis/
suspicionof infection(referralto a specialistmaybenecessary).**Start (only afteracutegouthassettled) at a low doseandslowly build up,e.g.
allopurinol 100 mg o.d., to 300 mg o.d. gradually;occasionallyhigherdosesup to 900 mg o.d. may be required.NSAID or colchicinecoverto
preventgoutyexacerbationsfor thefirst few weeks.Probenecidandsulphinpyrazoneareuricosuricagentsindicatedin patientsundertheageof
60 yearswith normal renal function, uric acid excretion<700 mg/24h andno renal calculi. Allopurinol is a xanthine– oxidaseinhibitor and
indicatedin patientswith renalcalculi, gouty tophi, impairedrenalfunction, intoleranceof uricosuricdrugs,urateexcretion>700mgs/24h and
myeloproliferativedisease.Reducedosesin renal failure. ***Advice on alcohol, low-purinediet andweight reductionwhenindicated.

A. Differenti al diagnosis
1. Pseudo-gout,suchaspyrophosphatecrystal relatedarthritis.
2. Palindromicrheumatism.
3. Seronegativeinflammatory arthritis.
4. Trauma/haemarthrosis.
5. Infectedjoint/cellulitis.
6. Type II hyperlipidaemia.
7. Unrelatedhyperuricaemia (as in psoriasis,hypertension)whenjoint pain is not dueto gout.

B. Diagnosis
1. History andclinical features.
2. Hyperuricaemia may be present(not in 100%of patients).
3. If any synovialfluid canbe aspirated,monosodium uratecrystalscanbe found on polarisedmicroscopy.
4. Typical radiographic changes(punched-outmarginalerosions)andsecondaryosteoarthritischangesin longstandingcases.

Note: Hyperuricaemia on its own is not enoughto diagnosegout.Many patientswith hyperuricaemia remainasymptomatic and do not havegout.

;

;

; ;

;

;
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Themanagementof goutoccursprincipally in primary
care.However, in a small proportionof caseshospital
referral for investigations and further management
advicemay be appropriate[6–9]. A low rateof referral
to local rheumatologydepartments(less than 10% of
patients)was noted in this review. Whether or not a
higher rate of referral may be appropriateis a question
that needsdebating.

There are frequentknown associationsof gout with
alcohol excess, hypertension, hyperlipidaemia and
obesity [10,11] and we feel that no opportunityshould
be lost in recognising these factors in patients and
offering appropriateadvice[12]. Issuesassociatedwith
gout such as obesity and hypertensionare of public
healthimportance,incorporatedin NHStargets,andthey
should not be underestimatedwhen assessingpatients
with gout. Surveillanceof the conditionsindicatedand
appropriateinterventionin the early stageswould be of
obviousbenefit,as indicatedby other authors[10–12].
Post-treatmentsurveillance, which appeared to be
inadequatein this review, is also an important part of
goutmanagement,becauseawide rangeof drugsmaybe
prescribedin this condition [13–15].

It is importantthat ongoing,continuingcareis given
to patientswith gout becausethereareareasof concern
that may be addressed.Reiterationof initial advicecan
also be given with regard to hypertension and
compliancewith treatment,counsellingagainstalcohol
excess and appropriate reduction where necessary.
Furthermore,monitoring the responseto medications
and monitoring biochemistry,including serumurate,is
of vital importance [9–12]. This needs special care
becausesome patients on long-term treatment with
allopurinol may developadversereactions,in particular
thosepertainingto the liver [8,13–15].

It was also our experience that gout had been
misdiagnosedin patientswith joint pain just because
the serumurate level was raised.Conversely,gout had
beenruledoutbecauseof normalserumuratelevels.It is
useful to point out that in acutegout, the serumurate
level is oftennormalinitially (only to rise later)andlow
at othertimes[16]. It is our opinionthat this point is not
sufficiently emphasisedin medical or rheumatology
textbooks.If laboratoryreportsalsohighlight thesefacts,
general practitionerswould be able to increasetheir
diagnosticaccuracyandimprovepatientmanagement.

In view of the deficienciesidentifiedin this audit,we
conveneda meetingwith local generalpractitionersand
askedfor their participationin a discussionof theresults

with a view to preparinga mutually agreedprotocol for
the diagnosisand managementof gout in the commu-
nity. As a resultof thesemeetingsandour findings,we
proposethe guidelinesshownin Fig. 5 for management
of gout in thecommunity.Theseguidelinesmayalsobe
equallyuseful in hospitalpractice.
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